






When ordering replacement parts
*USE PAINT CODE: TK=BLACK

Item # Part # Description
1 10192 Washer - Nylon Retainer 5/16
2 10111* Bracket - Motor Support, Upper
3 10112* Gate - Hopper
4 NB555 Washer - USS Flat, 1/2
5 7825Z Bushing
6 10051 Spring - Gate
7 NB579 Washer - 5/16 X 1 1/4 OD
8 10113 Deflector
9 NB556 Washer - USS Flat, 5/16
10 NB505 Bolt - 5/16-18 X 1 1/2 HCC
11 NB181 Nut - Nyloc 5/16-18
12 10975 Hopper

Step 1: Hopper Gate Assembly 
• Assemble the Deflector (8), Hopper Gate (3) and Upper
Motor Support Bracket (2) together using four 5/16-18 X 1 ½”
Bolts (10), four 5/16” Washers (9), four 5/16” X 1 ¼” Washers 
(7), four Springs (6), four Bushings (5), four ½” Washers (4) 
and four 5/16” Nylon Retainer Washers (1) in the order shown.
• Tip: Use the 5/16” Nylon Retainer Washers (1) to hold the 
assembly together for the next step.  The four slots of the 
Hopper Gate (3) need to be aligned with the Bushings (5) so it 
can freely slide.

Step 2: Attaching the Hopper Gate 
Assembly
• Using a ½” socket wrench and a ½” box end 
wrench, attach the assembly made in Step 1 to the 
Hopper (12) by sliding the four 5/16-18 X 1 ½” Bolts 
(10) through the holes in the bottom of the Hopper 
(12).  Place a 5/16” X 1 ¼” Washer (7) over each 
5/16-18 X 1 ½” Bolt (10) and securely fasten the 
assembly with the 5/16-18 Nuts (11).
• Tip: Make sure the Hopper Gate (3) is able to slide 
smoothly.  If it doesn’t slide smoothly, the Bushings 
(5) installed in Step 1 may not be correctly aligned.  
Check to make sure the Bushings (5) are correctly 
aligned with the four slots of the Hopper Gate (3) by 
pressing down on the sides of the Hopper Gate (3).  
You should feel resistance from the Springs (6), 
indicating proper alignment.

4 



5 

Item # Part # Description
1 N/A Snap Ring (Included w/ Motor)
2 10118 Disc - Spinner
3 12564 Nut - Nyloc, 10-32
4 10114* Bracket - Motor Support, Lower
5 19913 Motor - Spreader, 12V
6 10197 Bolt - Carriage 5/16-18 X 1
7 AS021 Tie, Black 5 1/2"
8 10117* Shield - Spreader
9 3844 Knob - T, 5/16-18When ordering replacement parts

*USE PAINT CODE: TK=BLACK

Step 3: Motor Assembly
• Tip: Items 3, 4 and 5 are preassembled.
• Remove the Snap Ring (1) from the Motor (5) using a small flat head screwdriver.  Slide the Spinner Disc (2) onto the 
Motor Shaft and secure with the Snap Ring.  If the snap ring is difficult to install by hand, use a pair of pliers to install it.
• Insert the 5/16-18 X 1” Carriage Bolts (6) through the square holes of the Lower Motor Bracket (4), through the slots of 
the Upper Motor Bracket (2 on pg 4) and through the Spreader Shield (8).  The guide on the Lower Motor Bracket (4) will 
slide up through the slot in the Upper Motor Bracket (2 on pg 4) .  Fasten the 5/16-18 X 1” Carriage Bolts (6) using the
T-Knobs (9) and tighten securely.
• Route the wires of the Motor (5) through the Black Zip Tie (7).

Note: 
To control the spread width, loosen 
the T-Knobs (9) and slide the Motor 
Assembly up or down.  In the 
uppermost adjustment the material 
will be deflected down by the 
Deflector (8 on pg 4) resulting in a 
narrower spread width.  To increase 
the spread width, slide the Motor 
Assembly down and away from the 
Deflector.  For more information, 
see the Material Spreading Chart 
on pg 9.



Item # Part # Description
1 10176 Lid - Hopper
2 NB181 Nut - Nyloc 5/16-18
3 NB579 Washer - 5/16 X 1 1/4 OD
4 10979* Support - RH Weldment
5 10976* Support - LH Weldment
6 NB501 Bolt - 5/16-18 X 1
7 NB556 Washer - USS Flat, 5/16
8 H1P Plug - 1 1/2 Cap, Square

When ordering replacement parts
*USE PAINT CODE: TK=BLACK

Step 4: Attaching the Hopper Support Tubes
• Attach the Support Tube Weldments (4 & 5) to the Hopper (12 on pg 4) by inserting the 5/16-18 X 1” Bolts (6) 
through the smaller 5/16” Washers (7) and weldment, and into the holes on the side of the Hopper (12 on pg 4) as 
shown.
• Place a 5/16 X 1 1/4” Washer (3) over each 5/16-18 X 1” Bolt (6) on the inside of the Hopper and thread the 5/16-18 
Nuts (2) onto the 5/16-18 X 1” Bolts (6), tightening securely using a ½” socket wrench and ½” box end wrench.
• Tip: Item 8 is preassembled into the tube weldments.

6



Item # Part # Description
1 9855 Bolt - U, Sq 3/8-16 X 1 5/8 X 2 3/4
2 20135* Plate - Height Adjustment
3 13964 Bolt - Serrated Flange 3/8-16 X 1
4 NB182 Nut - Nyloc 3/8-16
5 20132* Weldment - Mount
6 NB272 Washer - SAE Flat 3/8

2” X 2” Receiver
Hitch Compatible

When ordering replacement parts
*USE PAINT CODE: TK=BLACK

Step 5: Assembling the Hitch Mount 
• Using 9/16” socket wrench and a 9/16” box 

end wrench, attach the Mount Weldment (5) to 
the Height Adjustment Plate (2) using four 3/8-
16 X 1” Serrated Flange Bolts (3), four 3/8”
Washers (6) and four 3/8-16 Nuts (4), tightening 
securely.
• Loosely assemble the four U-Bolts (1) to the 
Height Adjustment Plate (2) using eight 3/8”
Washers (6) and eight
3/8-16 Nuts (4).
• Insert the Right and Left Support Tube 
Weldments (4 & 5 on pg 6) through the U-Bolts 
(1) and tighten the 3/8-16 Nuts (4) securely 
using a 9/16” socket wrench.

Tip: Find an assistant to help 
when attaching or removing 
the Truck Spreader.  Care 
must be taken while lifting to 
avoid personal injury or 
equipment damage.

Alternate Hitch Assembly for Lower 
Height:
• Using 9/16” socket wrench and a 9/16” box 
end wrench loosely assemble the four U-Bolts 
(1) to the Mount Weldment (5) using eight 3/8”
Washers (6) and eight
3/8-16 Nuts (4).

• Insert the Right and Left Support Tube 
Weldments (4 & 5 on pg 6) through the U-Bolts 
(1) and tighten the 3/8-16 Nuts (4) securely 
using a 9/16” socket wrench.

7



8

Item # Part # Description
1 19913 Motor - Spreader, 12V
2 20136 Harness - Wiring, 12V

Step 6: Wiring Harness Assembly
• Connect the Motor (1) to the 12V Wiring Harness (2) by interlocking the molded connectors.
• Tip: Use the Black Zip Tie (7 on pg 5) to secure the wires of the Motor (1) to the Spreader Shield (8 on pg 5).
• To turn on the Motor (1), plug in the 12V plug into your vehicles 12V power outlet.

To 12V Power Outlet  →





NOTES:

______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________

10 



NOTES:

______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________
______________________________________________________________________

11



swisherinc.com

WHEN ORDERING PARTS, PLEASE HAVE THE
FOLLOWING INFORMATION AVAILABLE:

*  PRODUCT – ________________
*  SERIAL NUMBER - _______________
*  MODEL NUMBER - _______________

TYPE - _______________
*  PART NUMBER WITH PAINT CODE

*  PART DESCRIPTION

TELEPHONE - 1-800-222-8183
FAX - 1-660-747-8650

SWISHER
1602 CORPORATE DRIVE, WARRENSBURG, MISSOURI 64093     

PHONE 660-747-8183   FAX 660-747-8650

OWNER’S 
MANUAL

swisherinc.com

�ade I� The

USA
of US and Global Parts

20110
Commercial Pro
Truck Spreader


	Cover

	Warranty

	Safety Precautions�
	Tools For Assembly

	Hopper Gate Assembly

	Motor Assembly

	Hopper Support Tube Assembly

	Hitch Mount Assembly

	Wiring Harness Assembly

	Material Spreading Chart

	Helpful Tips

	Ordering Information


